
 

 

Evaluation of Textile Treatment                         
and Treatment Alternatives for the               
Village of Jasol in Rajasthan, India 

 
A collaboration of the 

Jal Bhagirathi Foundation and the Northwestern 
University Global and Ecological Health Engineering 

Certificate Program 
 

Prepared by: 
 

Beau Garrett 
Benjamin Shorofsky 

Regan Radcliffe 
 
 
 
   
 
 
 
 



 GEHE | 1 

 

Executive Summary 

In the Thar Desert of Rajasthan, India, the textile industry is being forced to reevaluate its 
water intensive practices following increased public pressure and legal actions against the 
industry. Public concern is largely due to the exhaustion of regional groundwater resources 
[...]
Table 5: PCB Textile Effluent Standards  

(http://cpcb.nic.in/Industry-Specific-Standards/Effluent/500.pdf) 

 
 

Table 6: State monitoring data, October 2010 (source: Jasol CETP records) 

Parameter CETP Inlet Result CETP Outlet Result 

pH 8.24 8.91 
TSS (mg/L) 2056 94 
COD (mg/L) 1558 226 
BOD, 3 days at 27ǏC (mg/L) 790 24 
Oil and Grease (mg/L) 26 8 
TDS (mg/L) 25020 25160 

 

The sample used for the data above was collected by the Balotra PCB on October 21, 2010, 
received on October 22, 2010, and analyzed on October 28, 2010. According to this analysis, 
the Jasol CETP was in compliance with the PCB standards in October 2010. Again, TSS, COD, 
and BOD are sufficiently abated while TDS is not affected by secondary treatment.  



 GEHE | 19 

 

In order to consider the possibility of a closed loop industrial treatment system, it is useful 
to compare the TDS content before and after treatment at the CETP, as the salt content is 
the main characteristic of the effluent other than color that makes it unsuitable for reuse in 
the dyeing process. Table 7 shows a comparison of TDS data collected and estimated by 
different parties: NITRA in 2008, Balotra PCB in 2010, and JBF and the Jasol CETP in 2012.  

Table 7: Comparison of TDS content before grit chamber and after secondary clarifier at Jasol CETP 

TDS (mg/L) Measured by CETP Inlet After Secondary 

Clarifier 

NITRA, 2008 23544 24857 
Balotra PCB, 2010 25020 25160 
JBF, 2012 13300 9500 
Jasol CETP, 2012 - - 
CETP Employee Estimate - 8000 

 
As the internal CETP data log is missing information about TDS content, and JBF’s sample 
data indicate much lower TDS values than NITRA and PCB, it is rather difficult to analyze 
whether the current treatment process is adequately removing the salts that make the 
common effluent unfit for industrial reuse. While it is possible that the operation and 
management of the CETP has improved since 2008 and 2010 when NITRA and PCB took the 
reported measurements, and though it seems that the addition of the pilot-scale tertiary 
treatment has helped reduce TDS (see Table 3), it is difficult to confirm the validity of JBF’s 
lab test data without a reference point or more robust set of records. In particular, JBF’s 
observed values for BOD appear to be extremely low compared to what would be expected 
at the CETP, as confirmed by the NITRA data (Table 2), the CETP internal data (Table 4) and 
the Balotra PCB data (Table 6), which show BOD values in the hundreds being reduced to a 
BOD value below 100 by the end of the treatment process. Additionally, as we observed that 
the color of the water was murky brown until it went through the tertiary treatment train, it 
is difficult to comprehend measurements that show that the primary clarifier reduced the 
color of the water to 1 Hazen unit. Thus, these data indicate that monitoring is inconsistent 
and that TDS removal is not achieved. It is imperative that the internal and external 
monitoring and recordkeeping systems that the CETP and PCB use are robust and accurate 
to allow for useful analysis. Additionally, if the Jasol CETP hopes to attain the mandated zero 
discharge treatment system, it will be even more important to carefully monitor and record 
the TDS content of the wastewater at every step of the treatment process.  

Current Treatment Process: Common Effluent Treatment Plant 
There are 86 registered textile industries in Jasol (National Productivity Council, 2010). 
These SME facilities each produce about 10,000 meters of dyed cotton cloth every day 
according to industry leaders in Jasol. The local industrialists stated the water usage for 
each meter of cloth falls between 1 and 2 liters at small industries (e.g., Figure 6) 



 GEHE | 20 

 

completing bleaching and dyeing processes. At larger industries, such as Kothari Textile 
Factory, the water usage is higher, usually 6 liters per meter of cloth. The larger facilities 
complete more water intensive activities, such as washing and finishing with steam, as they 
have the capacity and demand a higher quality of fabric. Figure 6 and Figure 7 below 
contrast the scale and automation of a small-scale and larger textile factory.  

 
Figure 6: Small-scale cottage textile factory 

 
Figure 7: Larger textile production factory 



 GEHE | 21 

 

The combined wastewater discharge of the Jasol textile industry is approximately 6.3 
million liters per day (MLD). It is not considered economically viable for each cottage 
facility to treat its own wastewater on site. In order to minimize environmental damage as 
well as treatment cost, the industrial association has collaborated with the central and state 
governments to form a CETP in Jasol. The CETP scheme is common in India; plants across 
the country service more than 10,000 polluting industries. In 2005, there were 88 CETPs in 
India, with a combined capacity of 560 MLD. Figure 8 shows the plant manager giving a tour 
of the Jasol CETP. 

 

Figure 8: Touring the Jasol CETP 

CETP construction is supported by the government of India. Industrialists receive financial 
assistance for the initial capital cost of the plant. Up to 50% of the total cost is covered by 
the government. The state government covers 25%, and the central government matches 
the amount offered by the state. After the initial planning and implementation phase, the 
government allows the industrialists to operate and maintain the CETP. Inspections by the 
Central Pollution Control Board (CPCB) have revealed that many CETPs are not meeting the 
norms and standards set by the government due to improper operation and maintenance 
(Sengupta et al., 2005). 

The CETP design in Jasol follows a standard CETP design for primary, secondary, and 
tertiary treatment. The plant at Jasol has two separate treatment trains with a combined 
capacity of 6.5 MLD on a 9 to 10 acre property. The plant was originally constructed for 



�
����ȁ�ʹʹ�

�

�������������������������������������������������ʹǤͷ����Ǥ���������������������������������
��������Ͷ������������������������������������������ǡ����������ǡ�����������������������Ǥ����
����������������
����������������������	������ͻ������Ǥ��

�
Figure�9:�Overview�of�CETP�treatment�train�(source:�Performance�of�CETPs,�pg�40)�

PreͲtreatment�and�Primary�Treatment�

����������������������������������������������������
�������������������������������������
�������Ǥ� ������� ���Ǧ���������ǡ� ���� ����������� ��������� ������� �������� �� ����� ������� ��� ����
������� ��� ������� ������ �������� ������� ��������� ���� ������������� ����Ǥ� ��� ���� �������������
����ǡ� ���� ��������� ��� ������ ���� ���� ��� ������ ������ ��� ���������� ���� ����������� ���� �����
����������������������������������Ǥ�����������������������������������������������������Ǥ�����
�������������������������������������������������ͳͷ��������������Ǥ�����������������������
�����
����ǡ�������������������������������������������������������������������Ǧ�������������������
�������Ǥ������������������������������������������������������ǡ������������������������������
�����������������������������������������������ȋ����	������ͳͲȌǤ��

�

���Ǧ������
Ȉ������������ȋ�����������Ȍ
Ȉ��������
������������
ȋ�������������Ȍ

�����������������

	����������
Ȉ��������������Ȁ�������������
����������
Ȉ������������

����������������
Ȉ	����������������
Ȉ����������������� �������������Ȁ��� �������������������

����������������
������������������������
Ȉ	������������
Ȉ���������������������
��������

������������������
Ȉ�������	������
Ȉ�����	������



 GEHE | 23 

 

 
Figure 10: Equalization tank just after aerators are switched on 

After the effluent is homogenized in the equalization tank, it is sent to the flash mixer where 
ferrous sulfate, lime, and polyelectrolyte are added to neutralize pH, remove COD and color, 
and coagulate the particles within the flow (see Figure 11 below). Jar tests are conducted 
every two to three days to determine the appropriate chemical dosage. There is no set 
residence time in the flash mixer.  

 
Figure 11: Addition of chemicals in flash mixer 



�
����ȁ�ʹͶ�

�

�������������������������������ǡ� ������������� ��� ��������������� ���������������������ȋ��������
���������Ȍ����������	������ͳʹǤ���������������ǡ��������������������������������������������������
�����������������Ǥ�������������������������������������������������ǡ������ǡ�����������������
�����������������������������������������������������������������Ǥ������������������������
����������������������������������������Ǥ�

�
Figure�12:�Clariflocculator�

Secondary�Treatment��

�����������������������������ȋ���Ȍ����������	������ͳ͵��������������������������������������
��������������������������������������������������������������������������������������������
��� �� ���������� ���������Ǥ� ���� ���� ��� ������� ����� ��������� ��� ������� ����������������
������������������ǡ������������������������������Ǥ�

�
Figure�13:�Sequencing�Batch�Reactor�



 GEHE | 25 

 

After processing in the SBR, water is moved to the secondary clarifier where the sludge 
settles and is removed, evaporated, and disposed of in the nearby Balotra Waste 
Management site. The internal monitoring data shown in Table 4 suggests that secondary 
treatment is responsible for the majority of the BOD and COD removal, while the JBF data in 
Table 3 shows an apparent degradation of water quality between the last step and this step.  

Addition of Tertiary Treatment 

The Jasol CETP has implemented a sand and activated carbon filter system (see Figure 14) 
as tertiary treatment for the 4 MLD capacity expansion, which in the future may also be 
added to the original 2.5 MLD segment of the plant. The goal of this additional treatment is 
to make the water suitable for non-critical industrial uses such as screen washing. However, 
it will not satisfy the zero discharge mandate or the desire to make a closed loop industrial 
process. The characteristics of the water at the end of this process can be found in Table 3, 
which shows an overall decrease in TDS, TSS, turbidity and chloride. These data were 
collected by JBF and should be confirmed internally and by the PCB during their routine 
monitoring inspections. The sand and carbon filters discharge water into an open trough 
that will feed a new pipeline (see Figure 15), which will supply the industries with water for 
non-critical uses. Different industrialists estimate the percentage of wastewater to be 
recycled will be between 20 to 80 percent of the plant capacity, depending on the efficacy of 
the treatment and future non-critical water usage requirements. 

 
Figure 14: Tertiary treatment with sand and carbon filters 



 GEHE | 26 

 

 
Figure 15: Recycled water pipeline being constructed at Kothari Textile Facility 

Planned Reverse Osmosis Upgrade at Jasol CETP 

The desire of the Jasol Industrial Association and the Jal Sabha to improve environmental 
conditions and increase water recycling has led to plans for a reverse osmosis (RO) addition 
to the Jasol CETP. Following the sand and activated carbon filters, the RO plant is intended 
to reduce the salt content of the wastewater to a level that allows for the water to be 
recycled for critical industrial processing. The reject water from the RO process could be 
evaporated and placed in the dumping site in order to comply with the zero discharge court 
order. Based on the timeline given in July 2012, the project is expected to be completed in 
early 2013. Without an operational RO system in place, it will be difficult to predict the 
success that the upgrade can achieve in terms of the quantity of treated effluent that can be 
directed back to the industries. However, NITRA has estimated in its RO feasibility study for 
Jasol a capital cost of 73.53 million INR and recurring costs of about 65 INR/m3 water 
recovered, and even these may be low estimates considering the high likelihood of 
membrane fouling and high energy requirement to maintain sufficient pressure gradients 
across the RO membrane. If the RO system is installed, there will be an opportunity to 
couple the process with solar distillation to evaporate water from the reject stream mixed 
with waste stream water according to the design capability of an industrial-scale solar 
distillation system described near the end of this report.  



 GEHE | 27 

 

Typical Applications of Reverse Osmosis 

RO is used around the world for drinking water and wastewater purification. The quality of 
the water depends on the membrane characteristics, such as pore size and surface area, as 
well as temperature and operating pressure. In Los Angeles, California, wastewater from 
storm drains is processed using RO and recycled for landscape irrigation and industrial 
cooling towers. The food industry uses RO to make concentrates like whey protein powder 
and fruit juice or milk concentrate. For effluent treatment and desalination, traditional 
treatment in an effluent treatment plant is required before RO. 

There are several other options for desalination presently utilized around the world, 
including membrane solutions such as Effect Distillation (ED) and thermal based solutions 
such as Multistage Flash Evaporation (MSE), Multi-Effect Distillation (MED), Multistage 
Flash Distillation (MSF), and Vapor Compression (VC). Eighty percent of desalination plants 
are located in the Middle East, a water scarce area. India also has 175 desalination plants; 
the first one was built in Andaman in 1946. There are several Indian companies that design 
and manufacture desalination systems including Babha Atomic Research Centre (BARC), 
which constructed a 1.8 MLD capacity desalination plant in Tamil Nadu in 2008 and has 
several small-scale projects in rural Rajasthan. Thermax, Ltd. is another company that 
specializes in wastewater treatment and recycling. They design zero water discharge 
systems, including RO with energy recovery (Shah, 2011).  

Sludge Management 

About 150 tons of sludge is produced by the Jasol CETP each month. This is similar to the 
amount discharged at the Manickapurampudur CETP in Tamil Nadu (the 1.6 MLD plant 
emits 1000 to 1500 kg/day depending on the effluent quality), where a train of RO and 
other filtration techniques has replaced the traditional treatment method entirely. 

The landfill for various industrial wastes, including textile waste, is located approximately 
ten kilometers from the Jasol CETP. Sludge is transported by open trucks to the Balotra 
Waste Management site. The sludge is then tested by the facility to determine if further 
treatment is necessary. The dried sludge is placed on top of two high-density polyethylene 
(HDPE) liners with separate leachate management systems. The top of the landfill is 
partially covered by HDPE and the remaining waste is sprayed three times throughout the 
day to minimize dust around the facility. The HDPE aims to minimize rain penetration into 
the waste. 

Maintenance and Costs 

Initial Investment 

According to the National Productivity Council, the initial cost of the 2.5 MLD CETP in Jasol 
was 28.9 million INR. The industrialists have also contributed 50 million INR for the 



 GEHE | 28 

 

recently constructed 4 MLD upgrade, and they expect that the government will contribute 
the remaining half of the cost. The industrialists applied three years ago for a government 
subsidy, and are hopeful that the funds will be received. The addition of 6 MLD capacity RO 
technology will cost about 240 million INR. 

Operation 

According to the Jasol CETP operator, total operation cost is currently one million INR each 
month. The plant operates for eight months each year, making the annual cost of the CETP 
eight million INR. The plant generally does not operate during the monsoon season in late 
summer and early fall because industries typically do not operate during this time. 
Additionally, there are several festivals in the early fall during which workers have 